

12(90)/2022/डीपी/एनपीपीए/डिवीजन-II

भारत सरकार Government of India

रसायन एवं उर्वरक मंत्रालय Ministry of Chemicals & Fertilizers

औषध विभाग Department of Pharmaceuticals

राष्ट्रीय औषध मूल्य निर्धारण प्राधिकरण National Pharmaceuticals Pricing Authority

तीसरी/पांचवीमंजिल 3rd/5th Floor

वाई.एम.सी.ए .सांस्कृतिककेंद्रबिल्डिंग

YMCA Cultural Center Building

1, जयसिंहरोड़, नयीदिल्ली -110001

1, Jai Singh Road, N.Delhi – 110001

दिनांक: 12.04.2023

OFFICE MEMORANDUM

Subject: Fixation of Ceiling Prices for Scheduled formulations under Revised Schedule I (NLEM 2022) of DPCO 2013 notified vide S.O. No. 5249 (E) dated 11.11.2022.

With reference to the above, all the concerned manufacturers / marketing companies are requested to furnish the Price to Retailer (PTR) and Moving Annual Turnover (MAT) in value terms for the month of July, 2022 in the format given in **Table 1**. The information may be furnished positively within 7 working days from the issue of this O.M. in respect of formulations mentioned in Annexure A below for taking appropriate action for fixation of ceiling prices pursuant to the issue of Revised Schedule-I of DPCO, 2013.

Table 1

S.No.	Formulation	Brand	Composition & Strength	Dosage/Specification		Price to Retailer (PTR) for July, 2022	MAT* Sales Value for July, 2022 i.e. Aug 2021 to July 2022(Rs.)
				Type	Size		
1.							
2.							

Please insert additional rows (if required).

*Moving Annual Turnover (MAT) Sales (excluding taxes) for July, 2022 means total sales during August, 2021 to July, 2022.

This is issued with the approval of competent Authority.

Yours faithfully,

(Mahaveer Saini)

Deputy Director

pricing-nppa@gov.in

Copy to:

Apex Pharma Associations i.e. IDMA, IPA, OPPI, FOPE, FICCI, ASSOCHAM, etc. for information and necessary action.

Annexure A

S.N.	Section	Formulations	Dosage form(s) and strength(s)
1	6.7.1.1	Abacavir	Tablet 60mg(p)
2	6.7.1.2	Abacavir (A) +Lamivudine(B)	Tablet60 mg (A) + 30 mg (B)(p)
3	2.1.1	Acetylsalicylic acid	Tablet 300mg to 500 mg
4	2.1.1	Acetylsalicylic acid	Effervescent/ Dispersible/ Enteric coated Tablet 300mg to 500mg
5	10.5.1	Acetylsalicylic acid	Conventional / Effervescent/ Dispersible/ Enteric coated Tablets 325 mg
6	10.5.1	Acetylsalicylic acid	Enteric coated Tablet 100mg
7	4.1.1	Activated Charcoal	Powder (as licensed)
8	6.4.1	Amikacin	Injection 500mg/mL
9	6.4.1	Amikacin	Injection 100mg/mL
10	6.2.1.1	Amoxicillin	Powder for injection 1000mg
11	6.2.1.3	Ampicillin	PowderforInjection1000mg
12	6.10.1.3	Artesunate (A) +Sulphadoxine -Pyrimethamine(B)	Combi pack (A+B) 1 Tablet 25mg (A)+ 1 Tablet (250mg+12.5mg) (B)
13	6.10.1.3	Artesunate (A) +Sulphadoxine -Pyrimethamine(B)	Combi pack 1 Tablet 100mg (A) +1 Tablet (750mg+37.5mg) (B)
14	6.10.1.3	Artesunate (A) +Sulphadoxine -Pyrimethamine(B)	Combi pack 1 Tablet 150mg (A) + 2 Tablet (500mg+25mg) (B)
15	6.10.1.3	Artesunate (A) +Sulphadoxine -Pyrimethamine(B)	Combi pack 1 Tablet 200mg (A) + 2 Tablet (750mg+37.5mg) (B)
16	12.2.1	Barium sulphate	Oral Liquid 95%w/v
17	7.1.6	Bendamustine hydrochloride	Injection 25 mg/ vial
18	6.2.1.4	Benzathinebenzylpenicillin	Powder for Injection 24 lac units
19	6.2.1.5	Benzyl penicillin	Powder for injection 5 lac units
20	6.2.1.5	Benzyl penicillin	Powder for injection 10 lac units
21	16.1	Budesonide	Nasal Spray 50 mcg/dose
22	7.1.9	Calcium folinate	Injection 3mg/mL
23	4.2.2	Calcium gluconate	Injection 100mg/mL
24	6.2.1.6	Cefadroxil	Tablet 100mg

25	6.2.1.7	Cefazolin	Powder for Injection 500 mg
26	6.2.1.7	Cefazolin	Powder for Injection 1000mg
27	14.1.1	Chlorhexidine	Solution 5% (Concentrate)
28	6.4.3	Clarithromycin	Tablet 750mg
29	23.4.1	Clomipramine	Capsule 10 mg
30	23.4.1	Clomipramine	Capsule 25 mg
31	23.4.1	Clomipramine	Capsule 75 mg
32	6.7.5.4	Clotrimazole	Ointment 1 %
33	6.2.1.12	Cloxacillin	Capsule 250mg
34	6.2.1.12	Cloxacillin	Tablet 250mg
35	6.2.1.12	Cloxacillin	Capsule 500mg
36	6.2.1.12	Cloxacillin	Tablet 500mg
37	6.2.1.12	Cloxacillin	Oral Liquid 125mg/5mL(p)
38	6.2.1.12	Cloxacillin	Powder for Injection 250mg
39	9.3.1	Coagulation factor IX	Powder for Injection 600IU
40	9.3.2	Coagulation factor VIII	Powder for Injection 250 IU
41	9.3.2	Coagulation factor VIII	Powder for Injection 500IU
42	11.4.2	Coal tar (A) +SalicylicAcid(B)	Solution1 %(A)+3%(B)
43	6.4.5	Cycloserine	Tablet125mg
44	6.4.5	Cycloserine	Capsule 125mg
45	7.3.2	Cyclosporine	Injection 50mg/mL
46	10.5.3	Dabigatran	Tablet110mg
47	10.5.3	Dabigatran	Tablet150mg
48	6.8.1	Daclatasvir	Tablet 30mg
49	6.3.2	Dapsone	Tablet 50mg
50	6.4.6	Delamanid	Tablet 50mg
51	4.2.4	Desferrioxamine	Powder for injection 500mg

52	3.3	Dexamethasone	Tablet 2 mg
53	3.3	Dexamethasone	Oral liquid 0.5 mg/5 mL (p)
54	9.2.1	Dextran-40	Injection 10%
55	5.1.3	Diazepam	Oral liquid 2mg/5mL(p)
56	17.4.1	Dicyclomine	Tablet 10mg
57	17.4.1	Dicyclomine	Oral Solution10 mg/5mL
58	10.1.1	Diltiazem	Modified Release Tablet 180mg
59	22.1.1	Dinoprostone	Tablet0.5mg
60	19.2.4	Diphtheria anti toxin	As Licensed
61	6.10.2.1	Doxycycline	Oral liquid 50 mg/5mL
62	4.2.3	D-Penicillamine	Capsule 150 mg (p)
63	6.8.2	Entecavir	Oral liquid 0.05 mg/mL (p)
64	6.4.8	Ethionamide	Tablet 125mg
65	8.1.3	Ferrous Salt (A) + Folic acid (B)	Tablet 45 mg elemental iron (A) + 400 mcg (B)
66	8.1.3	Ferrous Salt (A) + Folic acid (B)	Tablet 100 mg elemental iron (A) + 500mcg (B)
67	8.1.3	Ferrous Salt (A) + Folic acid (B)	Oral liquid 20mg elemental iron(A) + 100mcg/mL (B)(p)
68	8.1.2	Ferroussalts (a) IronDextran (b) Ironsorbitolcitratecomplex	Tablet equivalent to 60 mg ofelementaliron
69	8.1.2	Ferroussalts (a) IronDextran (b) Ironsorbitolcitratecomplex	Injection 50mg/mL
70	6.5.3	Fluconazole	Oralliquid 50mg/5mL(p)
71	12.1.1	Fluorescein	Ophthalmic Strips
72	8.1.4	Folic Acid	Tablet 1 mg
73	12.2.1	Gadobenatedi meglumine	Injection529mg/mL
74	6.5.4	Griseofulvin	Tablet375mg
75	6.5.4	Griseofulvin	Tablet125mg
76	13.1	Haemodialysis fluid	As licensed
77	23.1.3	Haloperidol	Tablet 2 mg
78	15.2	Hydrochlorothiazide	Tablet 50mg

79	14.1.3	Hydrogen peroxide	Solution 6%
80	17.4.2	Hyoscinebutylbromide	Tablet100mg
81	24.1.4	Ipratropium	Inhalation(MDI/DPI)20mcg/dose
82	6.4.9	Isoniazid	Oral Liquid 50 mg/5mL(p)
83	1.1.3	Ketamine	Injection10mg/mL
84	10.3.4	Labetalol	Tablet 50mg
85	1.2.3	Lignocaine (A) +Adrenaline(B)	Injection1%(A)+1:200000 (5 mcg/mL)(B)
86	6.7.4.4	Lopinavir (A) +Ritonavir(B)	Tablet 100 mg (A) + 25 mg (B)
87	6.7.4.4	Lopinavir (A) +Ritonavir(B)	Oral Liquid 80mg(A) + 20mg(B)/mL(p)
88	6.7.4.4	Lopinavir (A) +Ritonavir(B)	Capsule/ Sachet (containingpellets/granules)40mg (A)+10mg (B)(p)
89	5.1.5	Lorazepam	Injection 4mg/mL
90	19.3.6	Measles vaccine	As licensed
91	18.5.1	Medroxy progesterone acetate	Tablet 5mg
92	7.1.30	Methotrexate	Injection 50mg/mL
93	5.1.7	Midazolam	Tablet7.5mg
94	5.1.7	Midazolam	Tablet15mg
95	6.9.2.2	Miltefosine	Capsule50mg
96	7.4.13	Morphine	Modified Release Tablet 30 mg
97	2.2.2	Morphine	Tablet10mg
98	4.2.6	N-acetylcysteine	Sachet 200mg
99	6.7.2.2	Nevirapine	Dispersible Tablet 50mg(p)
100	6.7.2.2	Nevirapine	Oral liquid 50mg/5mL(p)
101	23.5.3	Nicotine(fornicotinereplacementtherapy)	OralDosageforms2mg Tab
102	23.5.3	Nicotine(fornicotinereplacementtherapy)	OralDosageforms4mg Tab
103	6.5.7	Nystatin	Pessary1 LaIU
104	6.5.7	Nystatin	OralLiquid1LaIU/mL (p)
105	17.1.1	Omeprazole	Tablet 10 mg

106	17.1.1	Omeprazole	Capsule 40 mg
107	6.4.13	Para - amino salicylic acid	Granules (As licensed)
108	6.9.2.3	Paromomycin	Injection 375mg/mL
109	13.2	Peritoneal dialysis solution	As licensed
110	6.2.2.11	Phenoxyethyl penicillin	Tablet 250mg
111	21.5.3	Phenylephrine	Drops 5 %
112	21.5.3	Phenylephrine	Drops 10 %
113	5.1.9	Phenytoin	Injection 25mg/mL
114	21.4.3	Pilocarpine	Drops 4 %
115	11.4.3	Podophyllin resin	Solution 20 %
116	14.2.2	Potassium per manganate	Crystals for topical solution
117	21.1.4	Povidone iodine	Drops 5%
118	7.2.4	Prednisolone	Injection 20mg/2mL
119	6.2.2.12	Procaine Benzylpenicillin	Powder for injection 1000mg(=1millionIU)
120	6.4.14	Pyrazinamide	Oralliquid250mg/5mL(p)
121	26.5	Pyridoxine	Tablet50mg
122	26.6	Riboflavin	Tablet 10mg
123	4.2.11	Sodiumnitrite	Injection30 mg/mL
124	4.2.12	Sodiumthiosulphate	Injection250mg/mL
125	10.5.6	Streptokinase	Injection750,000IU
126	21.4.4	Timolol	Drops 0.25 %
127	6.7.5.5	Valganciclovir	Capsule 450mg
128	6.6.2.1	Valganciclovir	Powder for oral solution 50mg / mL
129	6.2.2.13	Vancomycin	Capsule 125mg
130	10.2.6	Verapamil	Injection2.5mg/mL
131	7.1.37	Vinblastine	Injection 1mg/mL
132	26.8	VitaminA	Capsule 50000IU

133	26.8	VitaminA	Oral liquid 100000IU/mL
134	25.2.1	Water for Injection	Injection (up to 5ml)
135	25.2.1	Water for Injection	Injection (5ml to 10ml)
136	6.7.1.8	Zidovudine	Capsule 300 mg
137	6.7.1.8	Zidovudine	Oral liquid 50mg/5mL(p)
138	6.7.1.9	Zidovudine (A) +Lamivudine (B)	Tablet 60mg(A)+30mg (B)(p)
139	6.7.1.10	Zidovudine (A) +Lamivudine (B) +Nevirapine(C)	Tablet60mg(A) +30mg(B)+50mg (C)(p)